ASSEMBLY INSTRUCTION
MODEL: T-790 TV CABINET (ZALA)

imporiant note: - Place all wooden part on a clean and smooth surface such as rug or carpet to avoid the part from being s

- Please follow the assembly instruction step by step.
- Do not tighten all screw untit the table is fully set-up.

craich.

Hardware List

No DESCRIPTION QTy.
A | MINIFIX 21N 1 ammm-o@ | 28 pos
B |Wood Dowel M8 x 35mm &&= | 28 pos
C |Hinges (MEDIUM) 6 pcs
D |Handle K| 3pes
E |Handle Screw M4 x 20mm & | 6 pcs
F |CSK M4 x 16mm &, |36pcs
G | CSK M4 x 10mm , 3 pcs
H [PHCD SCREWM3.5 x 16mm €y | 18 pes

| | Magnet /@ 3 set

3 | wasHER © | 6pes

K |LEG NAIL Q| sees
1 Cabinets / Partitions

2 Top, Back & Middle Support "% al
== e




MODEL: T-790 TV CABINET (ZALA)

3 Side Panel Support

4 Door Hingers / Handle / Magnet
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5 Back Panel

!1':'-'-‘!“-“.| .

™~ " COMPLETED ASSEMBLE




ASSEMBLY INSTRUCTION
MODEL: T-790 TV CABINET (ZALA)

Important note : _pjacez toutes les pieces en bois sure une surface propre et lisse, comme un tapis pour eviter les rayures

:-Suivez les instructions dassemblage etape par etape
:-Ne pas surrer toutes les vis jusqu a ce que la table est entierement mis en place

Hardware List

No DESCRIPTION QTy.
A | MINIFIX2IN 1 a==-o(P | 28 pcs
B |GOUJON M8 x 35mm &&=y 28 pes
C .|Charniéres (MEDIUM) :&qﬁ 6 pcs
D | MANIPULER S| 3pes
E [Handle Screw M4 x 20mm S | 6 pcs
F |CSKM4 x 16mm # | 36pcs
G | CSK M4 x 10mm &, | 6pos
H |PHCD SCREWM3.5 x 16mm€y | 18 pcs

| | Aimant /ﬁ' 3 set

J |Rondelie plate @ 6 pcs

K |NAIL DE JAMBES S spes
1 Armoires / Partitions
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Haut / Betour & support intermé diaire




MODEL: T-790 TV CABINET (ZALA)

3

support de panneau latéral

Charniéres de Porte / MANIPULER / Aimant

Panneau Arriére

~ COMPLETED ASSEMBLE




